



TEST REPORT

Number: TWNT00685784

Applicant: T & A Textile Co., Ltd.
No. 19, Lane 7, Xiyuan Rd.,
Zhongli City, Taoyuan County 32057,
Taiwan, R.O.C.

Date: Sep 14, 2011

Sample Description :

One (1) piece of submitted sample said to be 100% Nylon woven fabric, 40D/240T, in Green

Applicant's Provided Care Instruction/Label : -

Date Received/Date Test Started : Aug 08, 2011

Standard : -

Style/Article No. : NFKF4033

Order No. : -

Buyer's Name : -

Agent's Name : -

Ref. : -

Authorized By:
On behalf of Intertek Testing Services
Taiwan Limited

Carol Peng
Director
Textile And Footwear Division

sharin/lisa

Page 1 Of 2

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 11492, Taiwan, R.O.C.

全國公證檢驗股份有限公司

11492 台北市內湖區瑞光路 423 號 8 樓

Tel: (+886-2) 6602-2888 · 2797-8885 Fax: (+886-2) 6602-2400 · 6602-2401



TEST REPORT

Number: TWNT00685784

Tests Conducted (As Requested By The Applicant)

1 Hydrostatic Head Test As Received (ISO 811-1981, Pressure Gradient At 60 Mbar/Min Water Pressure):

2,100 mm

Remark : Tested on the face side.

2 Water Vapour Permeability As Received (JIS L 1099-2006, Method B1, Potassium Acetate Method):

33,190 g/m²/24 hrs

Remark : Tested Condition : Temperature : 30°C±2°C
